REPAIR PARTS MANUAL

36" - 12 H.P. RIDING MOWER
MODEL A3560-010

\

* QNE YEAR LIMITED WARRANTY ,
Far ane (1) yesr from date of purchase by tha first consumer for residential use {thiny (30) days com-
mercial use), NOMA Quidsar Produets incorporatad warranis that it wiil replacae free of chaige, includ-
ing labor, any original part of any NOMA Outdaor Praduets Incorporated product found 1o e defective
by any authorized Sarvice Daaler or the factcry, except the battery which is warranted for ninaty (20)
days from date of purchass,

This warranty doas not caver anglns, tranaission, transaxla or differential (these items are coversd by
their manufaclurer's own warranty). This warranty does not cover parts that have failed due to normal
waar or parts that have failad subject to misuse or abuse, Trangportation of the unit or part te and from
an authorized Servica Dealer or tactory Is the responsibility of the owner,

A step by step explanation as to what pracedure should be followed for this warranty is:

1.1 & pan becomes detactive, contact the siore where the unit was purchased tor the name and
addrass of the authorized Service Daaler nearest to you.

2.1t you cannot locate an authorized Service Dealar, write Service Depanimant of NOMA Outdoor
Products Incotporated far the name and address of the authorized Servica Daaler ip your area or
call the Service Department at-1-801-422-1690,
3. Aeturn the defective product, along with praof of purchaga to such authorized Sarvice Dealer for ra-
placement of any defactive part where coverad by this warranty,
There Is no other express warranty. implied warrantles, Including these of merchantability and fitness
for a particular purpuge are limited to one {1) year Irom date of purchase. Liabillty for Incldental or con-
gequential damages are excluded.
Some states do not aliow limitatians on how long an implled warranty lasis, so the above limitatior may
not apply 1o you, Same statas do not ailow the exclusion of incldental or consequential darnages, 8o the
above axclusion may not apply o you. This warranty gives yau spacific legal rights, and you may have
other rights which vary rom- stata to state, R

NOMA OQutdoor Products Incorporatad- Caller 8000 Jackson, TN 38208-8000

A R R O R

N

WW%WM /

Y

UNIT PARTS AND SERVICE

This manual contains instructions for safety, assembly and maintenance. Read this manual carefully and com-
plotely 50 that you will know proper assembly, usa and care of your unit, Also filf In and mall the registration card
packed with the unit. For service other than covered in this manual, cartact an aui_hodzad sarvice dealer. A
nationwide parts and service organizatlon has teen ostablished to provida locally available panis and service. A
jiat of authorized parts distributors has been includad In this manual. When ordering repair pacts, always give the
foilowing information: 1. The Part Name; 2. The Part Number; 3. The Quanlity deaired; 4. The Full {eight digit)

Model Numbar of the unit, The model number will b found on a plate altached to the unit.

TO OPERATOR, BYSTANDER, PROPERTY-OR EQUIPMENT MAY EXIST.

NOMA Qutdoor Praducts ncorporated
“ailer 8000

Look for this symbol. A 1t means - ATTENTION! BECOME ALERT! A HAZARD

A103

Aart No. 310473 saecaan, TN 38308-8000
: Printad in U.S A,
. 71:4‘,@5..".00
c0'd 6007 ON TS T0.91 ady B86292.85T18: 01 "1430 J2INA3S ~HIANW.

59B82LBL210 t1egdue]y suuy S§2:60 10 «dy. &1

|




g-d

A

OPERATIONAL PRECAUTIONS

THESE INSTRUCTIONS ARE FOR YOUR PROTECTION. PLEASE READ THEM CAREFULLY.

" £0°d 600 ON 1§:2

Know the conirols and how to stop gquickly, READ
THIS OPERATOR'S MANUAL and structions fui
nished with attachments,

Waar salety glasses or eye shlelds when assembling

or operating riding mower,

Da not allow children to apérate the machine. Do not

allow adulis to opserate It without propar Instruction.

Do not carry passangers. Do net mow when chlidren

and others are around. Disengage power to blades(s)

or attachment(s) and stop the engine while others are
in the vicinity of the mower.

Battery fluld (electrolyte) I8 an ACID and Is extremely

dangareus. Do not smoke while servicing tha battery.

Do not sarvica the battery near a open tHame or spark.

Handle gasaline with care, It Is highly flammabla.

A. Use approved gasoline contalnet.

B. Naver temova the fust cap of, or add gasallna to,
a running or hot engine, ot an engine that has
not heen altowad to cool for several minutes al-
ter running. Never flil the tank indoors and ai-
ways olean up spilled fue! immediataly.

C. Do not smoke while fllling fuel tank.

D. Do not run the engine Indoors. Open doota
angine must be run In garage. Exhaust fumes

_contain CARBON MONOXIDE, an ODORLESS
- and DEADLY GAS,

-.(ihenk fuel supply bafora each use altowing apace for

uxpansion as the heat of the engline and/ or sun can

vause gasoline to expand.

Do not aperate mowar when barefaotad, Always wear
substantlal foolwear, preferably stecl-toed shoas, Do
not wear loose fitting clothing that could get caught
In moving parts.

Claar tha work area af objects (wire, rocks, sic.)
which might be picked up and thrown, Check aii con-
1rols far proper function. :

. Disengags al! attachment clulches, shift te neutral,

and se! parking brake balsra aitempting te start the
engine (mator), Whan atarting englne equippaed with
a pull starter, stand firm and make glite your faet ara
wall away from the blada(s).

. Disengags power 10 biade(s) or ather attachments(s)

and stop the engine (motor) before leaving the apera-
tar's positlon, Always dismount from the te!t sido,

. Disangage power to blade(s) or othet aitachment(s)

and stop the engine (molor) before making any re-
pairs or adjustments,

. Disengage power to blade(s) or other attachment{a)

when transporting er nef In use.

. Take all possible precautions when leaving the ve-

hicla unaitended, such as disengaging power to
hiade(s) or altachmeni(s), lower tha attachment(s),
setting the parking brake, atopping the engine (me-
tor), and removing the kay,

. Da not stop or start suddenty when golng uphill or

downhitl, Mow up and dows the face of steap slopss;
naver across tha face.

. Beduce speed and exercise extrema cautlen oh

slopes and In sharp turns to prevent tipping or loss
ol control. Be especlally caulious when changing
dlrection on slopes.

10.97 add

S988cLBLETO

17

18

19,

20.

22.

23,

24,

25

26.

27.

28.

29.

Stay alert for holes, rocks, and roots In tha terrain
and other hidden hazards, Keep away from drop-off.
Novér operate your riding mower on wet or siippary
grass or at a spesd which could cause & skid. Exer-
clse care whan mowing around a fixed object to pre-
vent the blada(s) from striking It. Nevar delibatately
fun ovar any foreign object,

Always disangage hlade control lever befare at-
tempting to remove tha mower from a hole ot other
obatruetion,

Use cara when pulling loads or using heavy equip-
mant,

A. Use only approved drawbar hitch polnta.

B. Limit loada 1o thosa that you can safely coniral,
C. Do not turn sharply. Use care when backing.

0. Use counterweighi(s), wheel weighta or tre
chains when suggested in altachment(s} instruc-
tions.

Watch for traffic when crossing or heat roadways,

. Whan using sttachmeni{s), naver direct dischatge of

materlal toward bystanders nor allow anyone near

tha vehiels while in oparation.

Keep the vehicle and attachments In good operating

condition, and keep safety devices Ih place and in

working condition.

Keop all nuts, bolls, and serews tight 1o be sura the

aquipment ls In safa working condition.

Nevar store the equipment with gasoline in the lank

nslde a bullding whara fumas may reach an open

flama or spark. Aliow the anginhe io cool bafare stor-
ing In any enciosure.

To raducs fire hazard, keep the englne free of grass,

leaves or excessiva grease.

The vahicie and attachments shoutd be stopped and

Inspected tor damage after siriking a foreign object,

and tha dsmage should be repaired before restarting

and oparatlng the equipment.

Do not change the angine govarnor seltings of avars

spead englne,

When using the vehicie with mawer, proceed as fal-

iows:

A, Mow anly in daylight or In good artlfictat light.

B. Never make a cutting helght adjusiment while the
engine (motot} s running if the operater must
distmountto do so,

¢. Shut the angine {mator) off when removing the
grass catchar of unclegging chute.

D. Check the blada mounling bolls for preper tight.
noss at frequent Intervals,

Under normial 18age, the grass catcher bag material

is suhject lo detariaration and wear. Check ihs bag

frequently for deteriorntion and wear and replace
wotn bags. Chack that replacement bags comply
with the original manufscturers recommendations

. or specifications, :

30.

Disengage power to mower before backing up. Pe
not mow in reverse unloss absotutely necessary and
then only aftef careful observation of the entire are
behind the mowaer.

Part No, 31013

8629¢4¢519: 01

I 12qdwe] auup

‘1430 3DINJ3S ABAANW

92360 10 «“dy 471



r0"d 600°ON 2S: 4

OWNER'S INFORMATION

Record the lollowing Information abaut yaur unit so that yeur will be able to provide it in case of Iosg or thaft.

MODEL NUMBER: lm] l_J D E] - D D r! L_l {Enter complota 8 dight numbar fram model plate on unity

PURCHASE DATE; .. -/ -—— (. CODE NO,; —eomemee - SERIALNOL et e
DEALER'S NAME AND ADDRESS: —.... —— S
cITY: - . . 8TATE; - oo - TELEPHONE: —.  ceeeme.

CONTENTS OF SHIPPING CARTON

- 36 In. Riding Mowaer

Oparator's Manual

- Hepair Parta Manual

Engine Manual

- Steering Whae!

- Seat

Battery

- Package Battery Acid

Bag of Assembly Parts Contalning:
- Oil Drain Trough

- Pivot Rod (chute datlector)

- Rubber Strep (Baterry Hold-Down)
- 8pring Pin (Steeting Whaeal)

1

A d h b ok s s

-t e

2 - 1/4- 20 x 5/8 Inch Hex Nuts

2 - Spiit Lockwashers

2 « 9732 inch Flatwashers

- Bag of Seat Mounting Parts Containing:
4 - 5118 - 18 x 3/4 inoh Hex Head Screws
4 - 5/16 inoh Split Lockwashars

4 « 11/82 inch Flatwashers

TOOLS REQUIRED FOR ASSEMBLY

1 - 716 Inch Wrench {or adjustable wrench}
1 - 1/2 inch Wrench (or adjustable wransh)
1 - Hammer

Pan Na. 316472

10,91 ddb

58882464210

- Bag of Baltary Cable installation Paits Contalning:

HOW TO MEASURE SCREW SIZE
{8/18 x 114 INCH)

¢ e LENGTH o

orameren| || { |

A

A obancer A

This riding mowar.can be dangerous If earsiessly
used,

Read your Owner's Manual thoroughly belfore apat~
ating your riding mower.

Always wear safety glasses or aye shislds while as-
gambling or operating your riding mower,

DO NOT carry passengers at any time,

Koop your hands, fest, hair and loose clothing away
from the discharga area, tho underside of the mowar

deck or any moving parts while the engine Is
running.

NOTICE

For packaging purpeses, the knob may have been re-
moved fram the mowsr clutch laver and placed in tha
parts bag. Please screw the knob onto the mawer clutch
lever and tighten it securely.

For packaging purposes, the battary may have been
installod on your unit. The battary must be removed from
your machina to ba serviced. Ses the Battery Removal

tions.

86249¢48579: Q1

I12qdwe]y auuy

paragraph in your Operator's Manual for removal instrue-

3

T1d30 3IDINA3S ABIINK

92:60 10 «dy LT



36" RIDING MOWER MODEL A3560-010

n

B

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS, Use of serv-
ice/raplacemaent parts oiher than
original equipment parts may void
your warranty,

ALL UNNUMBERED {
ITEMS ARE INTERCHANGABLE 3

WITH OPPOSITE SIDE

P ff“i %60

Ret, Brake Arm on
Right Sido of item 35

4 . :
S0'd BOOTON £S5:2 10.97 dd8

+-d

S988cLBL2T0

8629£4¢519: 01

IIoqdwe] auuy

Part No. 310474

"1d30 3DINYIS AUIAOW

L2360 10 Ydy 4T




% 36" RIDING MOWER MODEL A3580-010

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:
1. The PART NUMBER; 2.The PART NAME; 3, QUANTITY DESIRED; 4. The MODEL NUMBER (As shown on Moda! Plate!
. SEND PART ORDERS AS PER INSTRUCTIONS ON THE FAONT PAGE.
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.
All raplacement pans will be supplied in current praduction colars or ln & neutsal color.
A handling fee is applicable to smalt parts orders.
YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND(LH) AS YOUR STAND BEHIND (T,

]
Koy Kay
No. | PartNo.i Dascription No, | ParlNg,| Description
1 54873 | Traugh, Oil Drain 47 1488 | Locknut, Hex, 3/8-18 Thd.
2 fEngine [~ See Footnote Below 48 30659 | Bait Retainer
] 302579 | Gas Tank 49 43880 | Rod, Clutch
4 47452 | Gasling 50 | 303031} Pulley, idler
5 41008 | Clamp, Qas Lina 51 374517 | * Flatwozher, 13/32 In.
8 | 305408 | Heat Shisld, Muffler 62 1308 | Idler Arm
7 46708 | Gasket, Mulflor 53 45892 0 Carrlage Bolt, 3/8-18 = 1-1/2 In.
8 | 3408408 | Muifler 54 49276 | Spring, Main Drive
49 Engine Part 58 4107 | Washar, 5/8 In.
10 305407 | * Serow, Hex Hd, 6/16-18 Thd. 58 41880 | Shoulder Bott
11 303161 | Key, Engins Puliey 57 22053 | Retaining Ring
12 | 120893 |* Flatwasher, 11/32 In. 58 | 120228 |* Screw, Hex Hd, 5/16-18 x 58 In.
13 | 271184 Nut, Keps, 5/18-18 Thd. 59 77071 Bracket, Axle
i4 271100 Nut, Keps, 3/8-16 Thd. 60 1498 | Lacknut, Hax 5/16-18 Thd.
16 | 138489 Washer, Plict 81 138485 | Washar, Ext, Lock, 5/16 In,
18 §0047{ Screw, Hex Wa Tap, 3/8-18 x 1-1/4 In. 82 86611 | Ground Wire
17 50653 | Belt Guida, Blade Drive 63 45602 |  Flatwagher, 21/64 In.
18 49896 | Balt Guide, Transm. Drive Reit 64 310004 | FootPad, R.H.
19 | 304330 | Pulley Engine 85 | 310003 | FootPad, LH.
e 302445 | Tube Shift 66 3103060 | Main Frame
120383 | * Lockwasher, Split, 7/16-In. 67 41529 | Locknut, 3/8-16 Thd.
433146 |  Scraw, Hex Hd, 7/16-20 x 4174 In. [-1:] 54888 | Retainer, Wire
302283 | Shift Lever 89 20507 | Shoulder Bolt
304438 | Knob, Gear Shift 70 54723 | Bracket, Brake Rod
56255 | Screw, Nylock, 1/4-28 x 8/4 In. 71 310189 | Rod, Brake
57157 | Washer 72 302600 | Shaft, Brake-Clutch Pedal
56472 | Deflactor 73 | 121222 ° Pin, Cotter, 3/32 % 3/4 In,
57480 |  Shift Bracket 74 53679 | Hubbar Pad, Brake Pedal
137188 | * Cotter Pin, 1/8x 1 In. 75 | 302603 Brake Pedal Assembly
41106 | Whaesel 76 80562 ] Spring, Clutsh Padal
24167 | Valve Stem 77 20884 | Retaining Riny
41106 | Tire 78 302801 | Spacer
39628 | Key, 3/18x3/16x2-121n 78 120238 |  Jam Nut, Hex, 1/2-13 Thd.
180112 | * Sorew, Hex Hd, 5/18-18x 2-34 In, 80 | 300288 | Fastnor, Ratchot
Transoxie |* Foota 4360-5 Spaed ' 81 | 208410] Screw, Hex Hd, 1/4-20
48410 | Spring, Brake Return, 82 §8024 | Wire Retainer
842 | Flatwasher, 3/4 In, 83 | 102987 | Speed Reducer
366826 | E-Ring B4 25297 | Serew, #8.32x 38 In.
40304 | Hub Ca 88 67479 Spacer -
42818 | . Flatwasher, 3/4 In, g8 | 304248 | Engine Pulley Spacer
35498 | Serew, Hax Wa Tap, 5/16-18 x 8/4 In. 87 125631 Opsralor's Manual (Not Nlustratad)
122017 | * Screw, Hex Hd, 5/16-18 x 1 In. 2 a8 | 310473| Pans Manual, English (Not [lustrated)
3097701 Brackat, Stabilizer
- 54758 | V-Belt
302748 { Pulley, Transaxle
4021 [ Kay, Woodruft, #6506
{') Standaid Hardwara items - May Be Purchaaed Locally
{~) Contact Engine Manulacturer's autharized sarvice dealer (3ee Engine Manual) for parts and watranty.
{*) Contact Tecumseh/Peerless authorized sorvice doaler far parts and warranty
. . N : . 5
90'd 800" ON €G: /2 T0.9T ddd 8629¢£48518: (1 ‘1430 ADINAIS AHIANK

g-d §9BY2LBLETO 112qdwe]g auuy 8260 10 «4dy LI



' RIDING MOWER MOQDEL A3560-010 5 4

NOTE; ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-
Ice/replacement parts other than
original equipmant parts may void
your warranty.

of. Item 66

Part No. 310473

£0°d 600°ON pS:2 10.91 ddu 8649€4£679:41 - T1d30 32IMNY3S AUYANK

g-d 59889ecLB4C10 ‘ 112qduwe] uuyg B2:60 10 Jdy 41




36" RIDING MOWER MODEL A3560-010

Key Key
No. | PartNo, | Description No, { PartNo.| Dasscription
1 57216 | Scraw, Plastite, 5/16-9 x 3/4 In, 48 301258 | Brackel, Deck Guide
2 46704 | Gas Cap 49 57444 |  Tie Wire
3 49080 | Scraw, Plastita, 1/4-10 x 374 in. 50 57569 | Retainer, Wire
4 7822 | Hood 51 43964 | Bracket, Deck Guide Support
5 55021 | £dging, Hood 52 39573 | Screw, Hex Hd, Lock, 3/8-24 x t In.
] 54885 | Pad, Vibration 53 995348 | * Screw, Taptite, 1/4-20 x 1/2 in.
7 138538 | Washer, Inl. Lock 54 7219 Fender
8 5344€ | Pin, Hood Lalch 55 448363 | * Flatwasher, 5/16 in.,
b 120383 [' Flatwasher, 11/32 In. 56 | 304245] Sector Gear
10 | 120394 }* Flatwasher, 13/32-16 x 1 In. 57 44011} Shoulder Bolt, Sector Gear
11 8492 | Shoulder Bolt 58 §4902 | Bearing, Stearing
12 57158 | Latch, Hood 59 44009 | Pinlon Gear
13 8538 | Bracket, Grille Support, R.H. 80 310301 | Console
14 1498 | Locknut, Hex, 3/18-18 Thd. 61 44008 |  Shaft, Steering
15 1493 | Locknut, 3/8-16 The. 62 16021 Lacknut, Hex
18 58227 | Grille 83 35287 | Screw, Taptile, #8-32%3/8 In,
17 8633 | Bracket, Grille Support, L.H. 64 48492 | Hetaining Ring
18 120233 [* Screw, Hex Hd, 3/8-16 x 1 In, 65 60117 { Lever, Throttle Control
19 | 120228 [* Sorew, Hox Hd, 5/16-18 x 5/8 In, 68 451741 Wide Flange Locknut
20 50720 { Shoulder Bolt, Axie Pivot 67 8288 | Dash
21 122201 {* Scraw, Hax Hd, 3/8.18 x 2-3/4 In. 83 456378 | Spring Pin, 1/4 x 2 In.
22 9140 | Bracket, Dack Hanger 89 | 120854 | * Screw, Hex Hd, 1/4-20 x 5/8 in.
23 | 302098 | Spring Cavers 70 | 307674 Bracket, Support Fuel Tank
24 88190 | Drag Link 71 301251 | Steering Whael
25 124025 | Nut, Hex, 3/8-24 Thd. 72 50607 | Knab, Throttie Control Levor
26 21275 | Ball Joint 73 | 307022 | Dacal, Lower Dash
27 36625 | E-Ring 74 | 2748721 Screw. Hex Hd, 1/4-20 x 5/8 In.
28 | 454865 | RoliPin 75 8281 | Bulkhead Assembly
29 -} 49447 | Arm, Steering 78 122007 |* Screw, Hex Hd, 5/16-18 x 3/4 In.
30 {50848 | Bearing, Spindle 77 | 120898 | * Lockwasher, Spiit, /16 In.
31 |+, 656400 | Front Axle Assambly 78 204781 | Plale, Seal
32 {.::56362 | -Bracket, Front Axla Suppart 79 20507} Shoulder Bolt
33 302667 | Spindle, Loft 80 41482 ] Press Clip
34 842 | Flatwasher, 3/4 In, 81 304318 | Seat
36 40394 | Hub Cap 82 B7547 | Switch, Saat
36 20829 | Wheel wBearing 83 160505 | Seraw, 1/4-20 x 3/8 In.
37 24167 | Valva Stem 84 66220 1 Spring Seat
38 39979 | Beating 85 1841 | Clip, Seat Spting
39 | 301140 | Tire 86 8521} Caver, Console, Raar
40 120369 ' Nui, Hex, 3/8-24 Thd. 87 122145 | * Scraw, Hex Hd, 3/8-16 % 1-1/4 In.
41 | 120902 |* Lockwashar, Spit, 3/8 in. 88 65638 | Pad, Foam Console Bulkhead
42 | 302691 | Tia Rod 89 55273 | Locknut, Flunge, 5/16-18 Thd.
43 | 302068 [ Spindle, Right 90 58030 | - Serew, Hex HY, 6/16-18x 3/4 In.
44 2483 1 Spring Washer 91 55834 | Pad, Foam R.H.
45 274654 | Locknut, Hex, 1/2-20 Thd. 62 55832{ Pad, Foam Top
48 48930 | Upstop Bolt 93 65833 | Pad, Foam L.H.
47 122017 |* Soraw, Hex Hd, 671618 x 1 In.

{') Standard Hardware ftams - May Be Purchased Looally

Past No. 310473

80'd 6007 ON GG: 2

& d

T0.9T AdH

5989c4BLC1I0

864982¢6T79:01

1 ['aqdl,ueg auuy

-
“Ld30 32INY3IS ADdANK

DE:BO 10 wdd 41



36" RIDING MOWER MODEL A3560-010

7

ALL UNNUMBERED
ITBEMS ARM INTERCHANGARLE
WITH OPROSITE SI0E

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS, Use of sarv-
ico/raplacament parts other than
original equipment parts may void
your warranty. '

Part No. 310473

8
60°d 600" ON G§G: 2 10.8T ddd 8649248519101 " 1430 3JINAIS AUAENKW

g-d S9892LBLE 10 112qdue] auuy 1E:60 10 “dy 4T




? 36" RIDING MOWER MODEL A3560-010

Key Key
No, [ Part No, Dascription No. | Par No. Description
A 47818 Pin, Clevis 47 57326 Cluteh Cable
2 66180 | - Pin, Hair 48 57818 Chute Guard
3 57340 Pivot Brackat 48 1288 Retainer, Cable
4 1498 Locknut, 65168-18 Thd. 50 57322 Shoulder Balt
5 57186 Pin, Pivot 51 46478 Grip, Cluteh Lover
6 20864 { 'E’Ring 52 55767 | Spring, Discharga Chuts
7 57327 Lift Suppon Plate 53 57317 Hod, Pivot
8 120228 '|* Screw, Hex 5/16-18 x 5/8 in. 54 §7380 | Bracket, Pivol
g 120393 Flatwasher, 1132 In. 56 122040 |* Screw, Hex 5/16-18 % 1-1/2 In.
0 302833 Balt Guard, L.H. Pulley 58 120396 Washer, Flal
11 308973 Brake Pad 57 57328 Clutch Lever
12 1602 Locknut, 1/4-20 Thd. - 58 |- 120386 |' Washer, Flat5/16in. 1D,
13 | 303247 | Blade Brake Assy, {Incl. Nos. 11 & 16} 59 67321 -| Spring
14 120834 |* Screw, Hex §/16+18 % 12 In 60 57318 | Ralainer, Belt
15 300315 Rod, Brake Release 61 57337 Quandrant
18 135624 Rivet, Brake Pad 62 8260 Pin, Halr .. i
17 56424 Qulll Assy, {Incf, Nos. 18-26) 63 122017 Scraw, Hex Hd 5/16-18 x 1 In,
18 1282 Locknut, Flange 7/16-20 Thd, 64 45171 |* Locknut, Wide Flange 3/8-18 Thd.
19 56365 Special Washer 65 44108 Nul, Hux Wide Flange 5/16-18 Thd
20 56360 | Pulley 66 300179 Bracket, Idler
21 51449 Spacor, Quill 87 180077 |* Screw, Hex Wide Flange 5/16-18 Thd,
22 49562 | Bearing 68 | 905467 | Mowar Dack L .
23 50818 Spacer.- Tube 69 300345 |* Screw, Hox 5/16-18 x 1-3/8 In.
24 55547 Quill ) 70 - 86821 Blade
25 50616 Dust Shiald 71 2483 Formed Washer
26 56425 Saddie & Shaft Assy. 72 39573 | Screw, Hex 3/8-24 x 1 In.
27 ‘21222 |* Cotter Pin, 3/32 x 3/4 In. 73 57444 Wire Tie
28 1149320 Suppant, Cable Pulley 74 51988 Suppart, Fivot Tube
29° 49332 Pln, Clevis 3/8x 1 In. 75 38522 Pin, Clevis
30 38298 Pulloy. Nylon 76 9405 Clavis, Litt Cable
31 | “Bpposs | V-Belt 77 | 300241 | Lit, Cablo
a2 271166 Nut, Keps #10-24 Thd. 78 120872 [* Nut, Sguare 1/4-20 Thd.
33 57476 Swilch . 79 306881 Pivot Tube Assembly
34 159943 Scraw, Pan #10-24 x 5/8 In. 80 271184 | Nut, Keps 6/16-18 Thd.
36 57588 Wire Assembly 81 §7314 .| Skid Bar :
36 57325 Carriage Bolt, 3/8.16 % 2 In. ‘82 126216 |* Carriage Bolt, 5/16-18 x-3/4 In,
37 303030 Pullay, idlar 83 56924 Grip, Height Adjust Lever
38 121954 |* Serew, Hox 1/4:20 x 2 In. 84 300188 Height Adjust Lever
39 1348 Retalner, Belt 85 57324 Scraw, Latch
40 300481 Idler Arm Assy, (Incl. Nos. 11 & 44) 86 995338 Screw, Taptite 1/4.20 x 5/8 In.
41 35410 Spring ‘ 87 57319 Spring
42 1499 Locknut, 3/8-16 Thd. 88 52584 Wheel, Deck
43 300180 Shoulder Balt ik 23763 | Whesl Axle
44 41601 Rivet, Brake Pad 90 50834 Screw, Hex Wa Tap 5/16-18 x 7/8 In.
45 996416 |* Flatwasher, 3/8 In. 91 271172 Nut, Keps 1/4-20 Thd.
46 300683 Bpring, Clutch L

{*) Standard Hardware ftems - May Be Purchased Locally

014 €00 BN 9G: ¢

10,97 ddY

5398824864210

862924£519: (01

II2qdue] auuy

: 9
TLd30 30INYIS AUIINKW

IEBO 10 «dy 4T



36" RIDING MOWER MODEL A3560-010 3

AlL UNNUMBERED

ITEMS ARE INTERCHANGABLE
. WITH OPPOSITE SIDE
RED/WHITE
RED }
£ BLUE

Hest Switsh

w3 : WIRING DIAGRAM
M S e This dlagram Is designed to ba used as a
g wiring dlagram.

Dok fmiteh T Wa recemmend that unless you are fully
qualified to make repairs on the electrical
system on this unit, you take it 10 a compe-

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. tant repalrman for such work or adjustments.
Use of service/raplacement parts other than original equip- if wiring s ingoiractly haoked up, engine
ment pans may vold your warranty, elecirical system can be damaged,
Key . Key
No. - | RPartNo.| Description No. | PartNe.| Degoription
1 f 16 41482 Wire Glip, Press
D e S i 17 | s7588| Wire Assambly, Dack Switch
3 | 48140 | Locknut (Switch Part) 18 | 300220}  Swioh, Lockout
4 | 138657 | Lockwasher (Switeh Part) 19 | 995348 | Screw, Taplita, 1/4-20 x 1/2 in.
5 | 300087 | Swich, Ignition 20 | 62570 Lens Headight =~
& | 202031 | Fuse 21 1 3028101 Bracket, Switch Mounting
7 57642 | Wire Harness Assambly 22 187745 | * Screw, Hex Hd, 1/4-20 X 3/4 In.
8 | 900862 | Sirap, Rubber Battery Hold Down 23 | 52572} Bulb, Headlight
9 52571 Bazs), Headlight 24 15021 Locknui, Hex, 1/4+.20 Thd,
10 | 50868 |. Screw, Hox Wa Hd, #10-14x 12 n. 25 | 83716 Solenold .
1 56189 | Lead Wira, Headlight 26 138485 | * Washer, Shakeproof, §/16 In
12 56511 GQround Wire 27 120348 LWBDUI, Hex, 5/16-24 Thd.
13 | 271172 | Nut, Keps, 1/4-20 Thd. 28 Engine Part
14 | 302247 | DBattery ‘
16 120884 |* Screw, Hox Hd, 1/4-20 x 5/6 [n,

{*) Standard Hardware llems - May Ba Purchased Locally
- Part Na. 310473

10 ) :
1T°d 6007 0N £S5/ T0.91 ddH 86492/.8879: 01 T L1430 30INY¥3S ADdANnM

o1 -d 5989246L210 119gdwe]y auuy 2E:60 10 wdy LI



td

" ACCESSORIES

contact the ¢gesier where your tractor was purchased for the available sccessories. ¥ You

are unable to conjact the dealer, write 10 the address on the front cove

42" SNOW & GRADER BLADE

Hugged. Meavy gauge stee! blade. Spring loaded blade
glides over uneven surfaces. Can be adjusted ror seat
for straight position, or 35 degrees iefl or right. Locks in
raised position for traveling. Wheel and tire chains ars
recommended,

TIRE CHAINS

Tire chains for added traction are availadle. Speclly tie
size when ordering.

S
}
|
4
~
i

/'f'
v

[ U ——

LAWN SWEEPER

Fealures extra heavy duty wheels and heavy duly bas-
kef. Basket is water, shrrk and mildew proof with &
hushel capacity. Dump release and height adjuster can
hoth be operated from the tractor seal.

Part No. 310473

Z1'd 80Q7ON 26/ 10.91 ddb

S989cLELZT0

at this manual.

TWO STAGE SNOW THROWER

A powertul Iwo stage snow thrower with g 114
ond stage impeller capable of moving mare th
of stow par hour and throwing it accuratsaly
ticn you choose, Drver cantrolied di =
a 160 degree arc Wheel welghis ang o chains arg
recommended.

REAR MOUNT GRASS CATCHER

For 40-inch side discharge mowser decks. Easy-On
Easy-Off chule extension. Incliudes Easy-To-Dump twin
grass collectiion conlainers with a 8-bushie! capacity.

FRONT WHEEL WEIGHTS

One pair, 20 pounds cach. Total weight 40 pouncs.

Includes meunting hardware,
REAR WHEEL WEIGHTS

One pair, 50 pounds each. Total weight 100 peunds,
Includes mounting hardware.

1
8649848519101 T1d30 3VINSES AYAANN

11sqduey auuy EE B0

10 <dyg 471



